RK 33 DEBROUSSAILLEUSE 33CC

1000021197 - RK33 - RK33






Embiellage R K33

Piston & crankcase system

Cylindre
Cylinder & crankcase assy

Systeme d'allumage
Electric equipment system

Carter de protection
Cooling equipment system

N I\ "
Carburateur
Carburator system z
%
Accélération o @
Control équipmant system @ s
2|




RK33

Systeme d'alimentation

Filtre a air & echappement Fuel tank system

Air filter & mufler system

Lanceur Systeme d'embrayage
Starter system Clutch system

Etiquette
Label system




Position
E558#150
E558#150-01
E558#150-02
E558#150-03
E558#150-04
E558#150-05
E558#150-06
E558#150-07
E558#150-08
E558#150-09
E558#150-10
E558#150-11
E558#150-12
E558#150-13
E558#150-14
E558#150-15
E558#150-16
E558#150-17
E558#150-18
E558#150-19
E558#150-20
E558#151
E558#152
E558#153
E558#154
E558#155
E558#156
E558#157
E558#158
E558#159
E558#160
E558#161
E558#162
E558#163
E558#164
E558#164-01
E558#164-02
E558#164-03
E558#164-04
E558#164-05
E558#164-06
E558#164-08
E558#164-09
E558#164-10
E558#164-11
E558#164-12
E558#164-13
E558#164-14
E558#164-15
E558#165

_ 4 a4 a4 a4 a4 a4 a4 4a4 44 4a 4a 4a 4a4aiaaND 2 A ND S A a AN Al A A g A Al A Al a A A AN 2 g A g alal Al aa

Quantity

Description
ANGLE TRANSMISSION ASSY
GEAR HOUSING
SPIRAL BEVEL GEAR
PINION
DRIVING SHAFT
DRIVE BUSHING
BLADE HOLDER
BOLT COVER
COUVERCLE RD330/430/520 RK33A48
BALL BEARING
BALL BEARING 6001RS
BALL BEARING
RETAINING RING
PROTECTION WASHER
NUT
HEX.HEAD BOLT 5/16-18
SCREW & WASHER M4X25
NUT
CYLINDRIC SCREW
STRAINING SCREW
SNAP RING S-12
COLLAR GEAR CASE
HOUSING
GUARD STAY
CYLINDRIC SCREW
HANDGRIP HOLDER
HANDGRIP HOLDER
HANDLE HOLDER C
HANDLE HOLDER D
RUBBER HANDLE HOLDER R13
KNOB BOLT M8X60
SPRING
SCREW
HANDLE ASSY
THROTTLE TRIGGER 24
GRIP (R)
GRIP (L)
TRIGGER
STOP LEVER
LOCK BUTTON SERIAL RD RK
SWITCH SERIAL RD RK
SPRING
SPRING (C)
HANDLE CLIP
SCREW M6X20
NUT M6
TAPPING SCREW M4X18
THROTTLE WIRE
GAINE RD330A520 RK25A48
SUSPENSION EYELET 26

Part number
5131000000
5131000000
5131000000
5131006539
5131000000
5131000000
5131000000
5131000000
5131000000
5131018136
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131017557
5131000000
5131000485
1000066745
5131013379
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131016388
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000489
5131000000
5131000000

EAN

4058546090272

4058546107031

4058546077716

4058546100797

4058546103835

4058546077723



Position
E558#166
E558#167
E558#168
E558#169
E558#169-01
E558#169-02
E558#169-03
E558#169-04
E558#169-05
E558#169-06
E558#169-07
E558#169-08
E558#169-09
E558#169-10
E558#170
E558#171
E558#172
E558#173
E558#175
E558#176
E558#501-01
E558#501-02
E558#501-03
E558#501-04
E558#501-05
E558#501-07
E558#501-08
E558#502
E558#502-04
E558#506
E558#507
E5644#
E564#001
E564#002
E564#003
E564#004
E564#005
E564#006
E564#007
E564#008
E564#009
E564#010
E564#011
E564#012
E564#013
E564#014
E564#015
E564#016
E564#017
E564#018

Quantité

Désignation
CYLINDRIC SCREW
SHAFT TUBE
POWER TRANSMISSION SHAFT
CLUTCH CASE ASSY
CARTER D'EMBRAYAGE NU
CLUTCH CASE ASSY 1 DIA.26
WASHER CLUTCH CASE
CLUTCH DRUM ASSY
BALL BEARING
RETAINING RING R-50
RETAINING RING
RETAINING RING
SCREW
CYLINDRIC SCREW
HEX. SOCKET HEAD BOLT M6X22
PIPE CLAMP 24-10
PHILLIPS PAN SCREW M5X35
NUT
CLAMPING RING
TGO33D-AA11 ENGINE ASSY
SHAFT
RETAINER
SLIDER
RETURN SPRING
REEL
CASE
SCREW
TOOL SET
WRENCH 13-19MM/SCREW DRIVER
GRASS TRIMMER HD GUARD
HEX. SOCKET HEAD BOLT M5X15
REPAIR KIT
CYLINDER ENGINE
GASKET CYLINDRE
GASKET
CRANKCASE
CRANKCASE
SUPPORT INFERIEUR RK33
SCREW
BEARING
SEAL
BOLT
PIN DOWEL
PIN DOWEL
PISTON ENGINE
PIN
RING SET PISTON
BEARING SMALL END
CRANKSHAFT RK33
CALE 0.10

Référence
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131016388
5131000000
5131000000
5131000000
5131000000
5131013482
5131006802
1000018815
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000454
5131000000
5131000000
5131000000
5131000000
5131000000
1000018818
1000018819
1000016088
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
1000019058
1000019059

EAN

4058546103835

4058546100933
4058546090548



Position
E564#019
E5644#020
E564#021
E5644#022
E564#023
E564#024
E5644#025
E564#026
E5644#027
E5644#028
E564#029
E5644#030
E564#031
E5644#032
E564#033
E564#034
E5644#035
E564#036
E564#037
E564#038
E564#039
E5644#040
E564#041
E5644#042
E564#043
E564#044
E5644#045
E564#046
E564#047
E564#048
E564#049
E5644#050
E564#051
E5644#052
E564#053
E564#054
E5644#055
E564#056
E564#057
E564#058
E564#059
E5644#060
E564#061
E564#062
E564#063
E564#064
E5644#065
E564#066
E564#067
E564#068

. 4 4 4 a4 a4 4 a4 4 a4 a4 a4 44 a4 a4 a4 a4 A4 A 4alAa A A A A ND =2 A A aAa i alia AaiAaiaAa  RADND S AaAla A a a2 s A

Quantité

Désignation
SHIM T=0.20
SHIM T=0.40
SHIM T=0.60
RETAINING RING
SHROUD ENGINE
GUARD
HOUSING FAN
SCREW M5X20
SCREW M5X10
PASSE FIL RK25/33
WASHER 5.5X13.8X2.0
SCREW PAN
FLYWHEEL
COVER
SPRING
IGNITION COIL
FIL ELECTRIQUE
FIL ELECTRIQUE L=200

RONDELLE CAOUTCHOUC RK25/33

TUBE

SPARK PLUG
GROMMET

PASSE FIL RK25/33
VIS M5X20

CLAMP

NUT

WASHER

RONDELLE RESSORT
KEY WOODRUFF
JOINING PART
CABLE THROTTLE
GASKET

GASKET CARBURETOR
PLUG

CAP CARBURETOR
GASKET

GASKET

GASKET

GASKET

PLATE

PLATE

PLATE

PLATE

CLIP

COVER

COUVERCLE RK25/33
CARBURATEUR RK33
ADJUSTER CABLE
POINTER

SCREW PILOT AIR

Référence
5131000000
1000019061
5131000000
5131000000
5131000000
1000008426
1000019064
1000004466
5131000000
5131000000
5131000000
1000055750
5131000000
5131000000
5131000000
5131000000
5131000000
1000003649
1000004440
5131000000
5131000500
5131000000
5131000000
1000062349
1000053984
5131000000
5131000000
1000019067
5131000000
5131000490
5131000000
5131000000
5131000000
5131000000
5131000000
5131007204
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000

EAN

4058546077747

4058546077730

4058546090623



Position
E564#069
E564#070
E564#071
E564#072
E564#073
E564#074
E564#075
E564#076
E564#077
E564#078
E564#079
E5644#080
E564#081
E5644#082
E564#083
E564#084
E5644#085
E564#086
E5644#087
E5644#088
E5644#089
E5644#090
E564#091
E5644#092
E564#093
E565#094
E565#095
E565#096
E565#097
E565#098
E565#099
E565#100
E565#101
E565#102
E565#103
E565#104
E565#105
E565#106
E565#107
E565#108
E565#109
E565#110
E565#111
E565#112
E565#113
E565#114
E565#115
E565#116
E565#117
E565#119

B e T @ s T e e O e e S S N T S e S S T e A T e T S S S e S S S 1N T S ) T S S N S e U LS IR O R S S | I e S e e T e e e e N Y

Quantité

Désignation
SCREW THROTTLE STOP
VALVE THROTTLE
VALVE FLOAT
ARM FLOAT
INSULATOR
VALVE
VALVE
DIAPHRAGM
DIAPHRAGM
PUMP PRIMING
SCREW
SCREW
SCREW
SCREW M5X20
NUT M5
NUT
RETAINING RING
PIN
O-RING
SPRING
SPRING THROTTLE
SPRING
SPRING
SPRING
SCREW
FILTRE A AIR COMPLET RK25/33
AIR FILTER CASE
AIR FILTER CAP
MOUSSE DU FILTRE A AIR RK25/33
GASKET
BODY MUFFLER
BODY MUFFLER COMPLET
BAFFLE PLATE MUFFLER
CARTER D'ECHAPPEMENT RK33
BOLT M5X18
SCREW M5X16
SCREW M5X10
SCREW M5
WASHER
SCREW PAN
SCREW PAN
SPRING WASHER
BREATHER
BRACKET TANK
FUEL FILTER
RESERVOIR D'ESSENCE RK33
TANK CAP
SCREW
LABEL WARNING
WASHER

Référence
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
1000007289
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000494
5131000000
1000004161
1000004413

EAN



Position
E565#120
E565#121
E565#122
E565#123
E565#124
E565#125
E565#126
E565#127
E565#128
E565#129
E565#130
E565#131
E565#132
E565#133
E565#134
E565#135
E565#136
E565#137
E565#138
E565#139
E565#140
E565#141
E565#142
E565#143
E565#144
E565#145
E565#146
E565#147
E565#148
E565#149
E558#501
E558#501
E558#501-06
E558#502-01
E558#502-02
E558#502-03
E558#502-05
E558#502-06
E558#503
E558#504
E558#504
E558#504
E558#504
E558#504
E558#504
E558#505

Quantité

Désignation
ADAPTER
COLLAR
CLAMP FUEL FILTER
TUBE 3X5X200
DURITE 3X6X145 RK25/33
VIS RK33
GUIDE CORDE RK25/33
PAWL

PLATE RECOIL STARTER

CASE RECOIL STARTER

GRIP

HOLDER

RECOIL STARTER

PULLEY

ROPE 3.5X850

SCREW

SCREW M5X16

WASHER

RETAINING RING
RESSORT DE LANCEUR RK25/33
SPRING

NUT

WASHER

CLUTCH ASSY

SHOE CLUTCH

WASHER

BOLT CLUTCH

SPRING

LABEL MANUAL

LABEL BRAND

GRASS TRIMMER HEAD
DOUBLE THREAD HEAD

FILS NYLON 6M RK

BAG

HEX. KEY WRENCH 4

HEX. KEY WRENCH 5
OPEN-END WRENCH 8X10
SCREWDRIVER SLOTTED 4.5-50
STRAP

COVER

PLATE

BLADE

LAME D255 AL25,4 80DTS RK33/43/48/R
LAME D250 AL25,4 10DTS RK33/43/48/R
LAME D250 AL25,4 54DTS RK33/43/48/R
TRANSPORT GUARD

Référence
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
1000003325
5131000000
5131000000
1000003327
1000003328
5131007263
5131000000
5131000000
1000003332
5131000000
1000007289
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
5131000000
1000010139
5131007380
1000006112
1000006113
5131000000
5131000000
1000004685
5131000000
5131000000
5131000000
5131000000
5131000000
5132002317
5132002314
5132002399
5132001651
5131000000
5131000000
5131000000
5131000000

EAN

4058546166809

4058546166816

4960673400728
4960673461965
4960673461293
4960673461958



	RK 33 DEBROUSSAILLEUSE 33CC
	1000021197 - RK33 - RK33


